PARTS LIST

DDL-9000B
PARTS LIST

1532-03



HOW TO MAKE USE OF THIS PARTS LIST

1.Explanation of codes
1) %" mark. ... means this part is changed from the previous parts book.
As to the details of the change refer to “List for information of change”.
PARE:{0) R— refer to “Note” explanation at bottom of page.
2.Codes on the “Qty” column
= Each numeral indicates the number of parts required.
= “0.1” and “2.5” indicate the length (in meters) of the respective parts.
3.Parentheses mean that the corresponding part is a subpart that constructs an assembly part.
4.Dotted lines on the Figures indicate assembly parts.
5.As to the parts with marks of ” Y% “(consumable parts) and “ © “(optional parts)on the respective parts,

it is recommended to prepare spares.

6.List page GG, BB and signs indicate the destination.

Sign Place of destination

GG China

BB Europe

EE Japan

AA excludes China, Europe and Japan

N—Y )X~ ZFHEIZEL T

1.7 FR 7 HOESHH

1) 7 % 7 H BIEID/—Y Ty VI L CSEERSN-BREERLET,

ZERRE " EFERY AL " ESBLTIESL,

2) "HO1 e R=UTO"ZRE" DHEESEL TIHESL,
HEROHTFR. AHEERL. 01, 25 Z0OHERK. B (BfuA—kL) #RLET.
HERO () F BBSEERL WS FHRTHIILERKRLET,
AFTRARR=SD————— Bk, MBRTHIILEEKRLET,
NRARR=TD " %" CHERR). O (AT a i) OMADLER.
FHEEBLTHELZLELROLET,
6.URANR=UMD GG, BB £0DREEE. HAMERLET,

a b 0N

e | Mt

GG hE

BB I—awvs

EE BX

AA FE. 3—0v/8 BRZERL




CONTENTS

H &
1. MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS.........couiiiiiiiiniissiissisneessssnesssse s 1
BAED - S1EEIR
2. BOBBIN WINDER COMPONENTS ... 3
REXBEBR
3. MAIN SHAFT & NEEDLE BAR COMPONENTS ........coomuiiiimiiimiiieieneis s 5
o - STERRALR
4. HAND LIFTER & TENSION RELEASE COMPONENTS .......oouiiiiiiiiriiieiieni s 7
A LT - REHEIR
5. FEED ADJUST MECHANISM COMPONENTS ... 9
X0 HEIRR
6. HORIZONTAL FEED, VERTICAL FEED & HOOK DRIVING SHAFT COMPONENTS .........cooiiiiiirinrneiciceeenies 11
KIED - ERED - 2R
7. THREAD TRIMMER COMPONENTS ......c.coouiiiiiiiiiisiesie s 13
AU)DRERR
8. OIL LUBRICATION COMPONENTS ......ccooouiiiiiiriieeiiceis e 15
fesHBfR
9. AUTOMATIC REVERSE FEED COMPONENTS ..o 17
BENEED Btk
10. WIPER COMPONENTS (FOR DDL-9000B-**-WB)...........coouiiumimiriiiieiriiiisiessieissees oo 19
D4 )\—Ff% (DDL —9000B —**x—WB /)
11. THREAD STAND COMPONENTS .........oooiiimiiimiiiriiiniis e 20
RIUFEBR
12. UNDER COVER COMPONENTS ...ttt 21
7 =1 Bk
13. ACCESSORIE PART COMPONENTS ...t 22
BB
14. EXCLUSIVE PARTS DDL-9000B DS ........coriiriiiriimeiiscssniisiees e 23
DDL —9000 B DS EAim
15. EXCLUSIVE PARTS DDL-9000B MS,MA..........oomoimiiimimniineieeesreisssiessess oo 24
DDL —-9000B MS, MA EfEm
16. EXCLUSIVE PARTS DDL-9000B SH ..o 25
DDL —9000 B SHEMAEm
17. TABLE & STAND COMPONENTS ... 27
=2 Bk
18. SPECIAL ORDER PART ...t 29
RRILEX B
19. LIST FOR INFORMATION OF CHANGE .........ciiuiiiiiiiiiiieiieceisie e 30
EEFHRI A
NUMERICAL INDEX OF PARTS ..ot 31

5|



1. MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS
BB - S=BAfR

r"\ 85.86
;.\1\5ﬁ <




REF.NO NOTE  PARTNO DESCRIPTION @ & Qty
1 400-37158 SIDE PLATE AR 1
2 400-41161 FACE PLATE R 1
3 400-52819 FACE PLATE PACKING EAR) v 1
4 236-00505 THREAD TAKE-UP LEVER COVER KA~ 1
5 SM-4051055-SP SCREW AL 1
6 400-86713 BED_STUD_A Ry RZHE A 1
7 SM-6061002-TP SCREW M6 L=10 FAENRILE MB L =10 2
8 229-51552 GROUND WIRE ASM. F—2Z1—R (#8) 1
9 SM-4050855-SP SCREW BRNRL M5 L =8 1

10 EA-9500B01-00 CABLE BAND B AN 1
T #05 400-94561 SEWING MACHINE LABEL (EU) EfFIAZEER (EU) T
12 #01 229-01250 SLIDE PLATE ASM. AR (18) 1
13 1#02 229-02753 SLIDE PLATE ASM. AR (1) 1
14 229-01201 SLIDE PLATE SBDIR ()
15 229-02704 SLIDE PLATE BOIR &9
16 229-01300 SLIDE PLATE SPRING EDIRER D
17 229-01300 SLIDE PLATE SPRING BORIFM (1)
18 $5-6060210-SP SCREW 3/32-56 L=1.9 FrRlU 3/32-56 L=1. (2)
19 SM-4050855-SP SCREW BFRRL M5 L =8 2
20 #07 400-69110 ATTACHMENT FIXATION SCREW TEYFAY MEERL 1
27 229-44508 WIRE PRESSER A TAVv—HZ A T
22 SM-4040855-SP SCREW HARL 1
23 CM-3002000-01 ATTENTION SEAL BIMSERY—IL (16) 1
24 #07 400-69097 RULER PLATE | TERIESHEE | 1
25 CM-3002000-03 ATTENTION LABEL EIMERY—IL (1. B) 1
26 SM-6052502-TP SCREW M5X25 BTN M5 X 25 3
27 SM-2040955-TP SCREW M4 L=8.5 oL M4 L=8.5 1
28 SM-2040750-TP SCREW M4 L=7.4 nOoRL M4 L=7. 4 1
29 CM-3013000-01 SAFETY LABEL BEEEEREY—)U () 1
30 229-02506 FACE PLATE ERIERER 1
31 SM-4051055-SP SCREW BT 4
32 SM-4051255-SP SCREW M5 L=12 B M5 L=12 2
33 400-86732 PULLEY_COVER T—U—H)— 1
34 400-86714 BED_STUD_B Nv Rz B 1
35 SM-6061202-TP SCREW M6 L=12 FEJURILE M6 L=12 2
36 SM-4040655-SP SCREW M4 (=6 ARG M4 L =6 T
37 400-35589 RULER PLATE TERIR 1
38 400-91461 FEED LEVER SPRING HOOK 2D L) —(E 1N 1
39 TA-1250406-R0 RUBBER PLUG D=12.5 L=4 kot D=12. 5 L =4 2
40 TA-1250406-R0 RUBBER PLUG D=12.5 L=4 Ikt D=12. 5 L =4 2
a7 TA-1470704-R0 RUBBER PLUG EHE I
42 NM-6040001-SP NUT M4X0.7 AAEFvh M4 X0, 7 5@ 1
43 TA-1250406-R0 RUBBER PLUG D=12.5 L=4 kot D=12. 5 L =4 1
44 401-14043 FEED_ADJUSTING_SPRING_PLATE D I 1
45 400-52933 ARM THREAD GUIDE C T—LHREA C 1
46 SM-80608A2-TP SCREW M6 L=8 RENNELHRAC M6 1
47 236-40006 SHEET I7—RkEF vy TERY— 1
48 #06 400-37488 SHEET I7—RkEF vy TERY— b 1
49 400-86639 THREAD_TENSION_DISK_ASM. SREETHE 1
50 236-26005 THREAD TENSION NUT FBFS Vb (1)
57 229-21209 THREAD TENSION POST AT (D)
52 229-21407 ROTATION STOPPER HEAFMERRLED (1)
53 229-21506 THREAD TENSION DISK SIEFM (2)
54 % 229-21605 THREAD TAKE-UP SPRING RED(E1a (1
55 229-21704 THREAD TENSION SPRING A RATFIER (A) &9
56 229-27803 DISK STOPPER RFAFIIFER (1)
57 400-86640 TENSION_POST_SOCKET_ASM. HRIAFEAHE (1
58 $5-8090670-SP SCREW 9/64-40 L= 5.5 kHRL 9,/64-40 L =5. (1)
59 $5-6110610-TP SCREW 11/64-40 L=6 FRU 11,/64-40 L =6 1
60 229-20607 ARM THREAD GUIDE B T—LAREA B 1
61 229-63458 THREAD TENSION ASM. E—RaT (f) 1
62 229-45414 THREAD TENSION POST BRI TR (1)
63 229-45604 THREAD TENSION GUIDE E—RITFEA (1)
64 229-63409 THREAD TENSION SPRING E—RFTFIIN (1
65 229-45703 THREAD TENSION NUT BE—RFEFFT Vb (1)
66 229-45802 THREAD TENSION DISK BRI @)
67 SM-80608A2-TP L=8SCREW M6 L=8 FEFUTELEHRL M6 1
68 SM-5040655-SN SCREW ARG 1
69 236-26104 ARM THREAD GUIDE A T—LREN A 1
70 SM-80608A2-TP L=8SCREW M6 L=8 FEFUTELEHRL M6 1
71 400-86659 SAFETY_SWITCH_ASM. TEIA VT EM 1
72 400-86660 SAFETY_SWITCH_BASE RERA(VFEH (1)
73 236-38109 SAFETY SWITCH ARM ZEAAVFH (1
74 236-38208 SAFETY SWITCH SPRING 722 vFRUIFR (1)
75 236-38307 SAFETY SWITCH ARM SHAFT REAA W F B R (1)
76 236-38406 SAFETY SWITCH NUT BEXA vF EDHIR (I
77 400-98386 SAFETY_SWITCH_CORD_ASM. BEAA wFI— R (1
78 EA-9500B01-00 CABLE BAND ES VAN (1
79 SM-4021201-SC SCREW M2 L=12 BAMAL M2 L=12 (2)
80 SM-4050655-SP SCREW M5 L=6 BMAL MB L =6 1
87 229-01805 GROUND MARK TS RR=20 I
82 236-29900 AIR-DISCHARGING I7—ikE 1
83 RO-0801502-00 RUBBER RING ovuvy 1
84 236-01305 AIR-DISCHARGING CAP I7—HREF vy T 1
85 #03 B1109-012-10B THROAT PLATE (1) aHR | 1
86 04 110-28008 THROAT PLATE &R 1
87 #05 CM-6001001-01 WEEE MARK LABEL S WEEE <=2 SNIL S 1
88 #06 CM-6006001-01 CHINA ENVIRONMENT LABEL FEE IR - REEEG SNV 1
89 SM-4051055-SP SCREW BRRAL 2
90 WP-0550800-SP WASHER 5.5X10X0.8 FEEH 5. 5X10X0. 8 2
91 400-91397 CABLE COVER T— I TI— T
92 #06 B1109-552-000 THROAT PLATE &R 1
93 WP-0621016-SD WASHER 6.2X13X1 FEE 6. 2X 13X 1 2
94 WP-0621016-SD WASHER 6.2X13X1 FEE 6. 2X 13X 1 2
95 WP-0501016-SD WASHER 5X10.5X1 FEEE 5 X 10. 65X 1 3
NOTECZ:) #01...FOR BB.EE BB. EEH

#02...FOR AA,GG AA. GG H

#03...FOR AABB AA. BB H

#04...FOR EE EEH

#05...FOR BB BB A

#06....FOR GG GG

#07...0PTIONAL PARTS ATV 3mSR

*ABOUT THE DESTINATION, THE SPREAD '"HOW TO MAKE USE OF THIS PARTS LIST" PLEASE SEE.

HEICDOVTIF. B0 (=Y UXRZFABIZRLT) ZS8RULTREL,

-2 -



2. BOBBIN WINDER COMPONENTS
ARERBERR




REF.NO NOTE PART NO DESCRIPTION @ A Qty
1 400-23021 BOBBIN WINDER UNIT REEEER 1
2 262-60109 BTW_BASE RETETE (1
3 262-60208 BTW_CAM_PLATE AREEHER (1
4 262-60307 BTW_BASE_SHAFT 0 = SR (1
5 262-60406 BTW_SHAFT_BASE RETH (1
6 262-60505 BTW_CAM_LEVER RBEAL (@)
7 262-60604 BTW_WHEEL REEEHE ()
8 262-60802 BTW_BEARING_SPACER NP Y GAR—t— (1)
9 262-61008 BTW_LEVER_SHAFT REZL)I\—H (1

10 262-61206 BTW_SPACER RE >V ER (1)
1 262-61305 BTW_BEARING RETWMNIUVT ()
12 % 262-61503 BTW_WHEEL_RUBBER RETERS (1
13 % 262-61602 BOBBIN_SPRING RE v 1EHFER (1
14 262-61701 BTW_SPRING RETHEHHRRELER ()
15 400-11144 BTW_TORSION_SPRING HREZTRUDIEFER (1)
16 400-14837 BTW_SHAFT RETH (D
17 400-23022 BTW LEVER REEL)I— (1
18 RC-0560711-KP RETAINING RING C F 1R (1)
19 RE-0400000-K0 E-RING 4 E Felbobti 4 (1)
20 SM-5040655-SN SCREW N2 AV (1
21 SM-8040802-TP SCREW M4X8 IEHRC M4 X0. 7 L=8 )
22 SM-8050502-TP SCREW M5 L=5 1E$HRL (1)
23 WP-0450826-SC WASHER 4.5X10X0.8 TEE 4. 5X10X0. 8 ()
24 400-88958 BOBBIN THREAD TENSION ASM. HRERAT (1) 1

25 229-21308 THREAD TENSION NUT FREAFFw b (1
26 400-88959 BOBBIN THREAD TENSION ROD ASM. RERBTRE (BH) (@)
27 229-21407 ROTATION STOPPER SR FMEER LD (1)
28 229-21506 THREAD TENSION DISK FEETFm (2)
29 229-21704 THREAD TENSION SPRING A HFATFER (A) (1
30 # 400-37008 THREAD_CUTTER AU RFR 1

31 SM-0050801-SC SCREW FSXRC M5 L=10 T

32 SM-0050801-SC SCREW r>ZRALU M5 L =10 3

33 SM-4051055-SP SCREW FARRU 1



3. MAIN SHAFT & NEEDLE BAR COMPONENTS
E# - STERILR




REF.NO NOTE PART NO DESCRIPTION B % Qty
1 400-86597 MAIN_SHAFT #h 1
2 400-37003 ASSY_COUNTER_WEIGHT NEE (8 1
3 400-25729 COUNTER WEIGHT FEE (1)
4 400-04171 COUNTER_WEIGHT_SCREW L (1)
5 SM-8081652-TP SCREW M8 L=16 Bl M8 L=16 (1)
6 SM-80606A2-TP 6SCREW M6 L=6 NANNEIEDRT M6 (€2
7 400-86733 BEARING_SUPPORT_COMPL. FEEIRT U VIS 1
8 SB-1200027-00 BEARING A #E#E (1)
9 400-44857 FRONT BEARING SUPPORT ASM. EEIRT U VI (#0) (1)

10 236-05207 MAIN SHAFT BEARING SUPPORT FEEIRT U VIS (1)
11 SM-80608A2-TP SCREW M6 =8 NBINEEHRAC M6 (2)
12 400-51473 COUPLING ASM. Hy UV T4 1
13 400-51474 COUPLING hy Uy (1)
14 SM-80608A2-TP L=8SCREW M6 L=8 NAFMTELEHRL M6 (4)
15 400-37007 HAND WHEEL ASM. [FTFHE (1) 1
16 400-37006 HAND WHEEL FoHE (1)
17 SM-80608A2-TP SCREW M6 L=8 NAJUTELESHRL M6 (2)
18 400-20454 BTW DRIVING WHEEL ASM. RETEREER 1
19 400-20455 BTW DRIVING WHEEL RETEREE (1)
20 SM-8051610-SP SCREW M5 L=16 IEHRL M5 L =16 (2)
21 SB-1200027-00 BEARING CADDER 1
22 400-86729 UPPER_SPROCKET_ASM. X705 v MA 1
23 SM-80608A2-TP SCREW M6 L=8 AEJUTELESREMBE L =8 (2)
24 400-86731 TIMING_BELT_550 FA=ZIN) S 1
25 236-08003 NEEDLE BAR METAL UPPER LX) 1
26 401-07708 NEEDLE_BAR_METAL_LOWER_H i NXFIU_H T
27 #01 228-86907 NEEDLE BAR (A) gtiE (A) 1
28 #02 228-87004 NEEDLE BAR (B) #tiE (B) 1
29 229-06457 NEEDLE BAR HOLDER ASM. stiEEE (48) 1
30 229-06408 NEEDLE ROD HOLDER gHiElaE (1)
31 SS-6090670-TP SCREW 9/64-40 L=6 FRU 9/64—-40 L =6 M
32 400-90058 SLIDE BLOCK HEEEERI0 1
33 236-26203 NEEDLE BAR THREAD GUIDE SHERARER 1
34 % #04 MDB-100B1100 NEEDLE DBX1 #11 & DBX 1 #11 1
35 # #02 MC-2005007-50 NEEDLE 134 NM75 & YaxXwwy 134 NM75 1
36 % #03 MDB-100B1400 NEEDLE DBX1 #14 7 DBX 1T #14 T
37 400-37370 THREAD TAKE UP COMP. XHOA (EE 1
38 400-90527 TAKE UP CRANK SHAFT KIZ A #h 1
39 SM-80608A2-TP SCREW M6 L=8 NAFTEILEHRL M6 2
40 TA-0850604-R0O RUBBER PLUG 1EH12 2
41 #05 SB-3070002-00 BEARING A DEE [
42 #05 SB-3070002-0A BEARING HRO#Z 2
43 #05 SB-3070002-0B BEARING faeynls) i 2
44 #05 SB-3070002-0C BEARING CADRDE#HE 2
45 #05 SB-3070002-0D BEARING CADOE 2
46 400-32269 THRUST COLLAR ASARAS— 1
47 CS-1000881-TP THRUST COLLAR 2S5AKE D=10 wW=8 (1)
48 SM-8050412-TP SCREW M5 L=4 DR M5 L =4 (2)
49 SL-6052592-TN BOLT EERATENATURIL b 4
50 EA-9500B01-00 CABLE BAND ESS AN 2
51 400-90529 TAKE UP CRANK SHAFT WASHER B KOS UHER B T
52 400-90528 TAKE UP CRANK SHAFT WASHER A TS UEERE A 2
53 228-91204 BEARING SUPPORT N7 UV TR 2
54 TA-0850604-R0O RUBBER PLUG 1EsHiE 1
55 RE-0600000-K0 E-RING 6 E i 6 1
56 229-06309 NEEDLE BAR THREAD GUIDE SR ET T
57 * $S-7080510-TP SCREW 1/8-44 L=4.5 AFRL 1./8—-44 L=4.5 1
58 400-89196 AC SERVO MOTOR B —RE—% 1
NOTE(E&2)

#01...FOR EE AAGG
#02....FOR BB
#03...FOR GG

#04...FOR EE.AA
#065...SELECTIVE PARTS

*ABOUT THE DESTINATION, THE SPREAD "HOW TO MAKE USE OF THIS PARTS LIST" PLEASE SEE.

EE. AAL GGH
BB A

GG H
EE, AAH
IR

fEICOVTF. BREE0 UI—YUXRSHAICKRLT) Z8RULTTFEL,



4. HAND LIFTER & TENSION RELEASE COMPONENTS
R LI - REEDHER




REF.NO NOTE PART NO DESCRIPTION m A Qty
1 236-09001 BUSHING HREAT IV 1
2 400-86606 PRESSER_BAR_GUIDE_BRACKET_ASM. 33X #&fa4l 1
3 400-86607 PRESSER_BAR_GUIDE_BRACKET A BT (1)
4 SM-6051400-SP SCREW U (1
5 236-09357 LIFTING LEVER CONNECT ROD ASM. BREITEE (1) 1
6 236-09456 LIFTING LINK COMPL. SELTUYT (ER) [@D)
7 236-09605 PLATE REBDHUNIRAR ()
8 229-08008 LIFTING PLATE S|EEIFIR (1
9 SM-6040602-TP SCREW M4 L=6 NAEJURILE M4 X 0. 7 L=6 (1

10 RE-0500000-K0 E-RING E Fltom 5 (1)
1 RE-0500000-K0 E-RING E FlEoEm 5 [@D)
12 236-09308 LIFTING LEVER CONNECT ROD a7z (0
13 400-86760 CONNECTING ROD R _E s 1
14 236-09704 LIFTING LEVER LINK BEFUVY 1
15 229-07406 PRESSER SPRING X BENE 1
16 236-10207 PRESSER BAR WX % T
17 236-10306 PRESSER GUIDE BAR R EAE 1
18 400-37359 PRESSER SPRING REGURATOR ASM. X #@&mnal (#8) 1
19 400-37141 PRESSER SPRING REGULATOR R (F1EER L (1
20 400-37144 PRESSER SPRING REGULATOR NUT HABEHFRRUT v & (1
21 400-50583 LINK SHAFT SIEEFUT T 2
22 229-07802 HAND LIFTER WX EFLI— 1
23 B1521-555-000 SCREW WX EFUI—1EHRU 1
24 229-08552 HAND LIFTER CAM ASM. WA EFHL (8 1
25 R0O-0371801-00 RUBBER RING ouvy 1
26 B1524-012-0BA PRESSER FOOT ASM. BHR#X GIO— KNS 1
27 $S-7091110-TP SCREW 9/64-40 L=10.5 AFERL 9/64—-40 L=10.5 1
28 RE-0500000-K0 E-RING E it 5 3
29 229-08909 HINGE SCREW R EIFRAEERQ U 1
30 400-82078 SHOULDER SCREW D=7.24 H=3.3 Bl D=7. 24 H=3. 3 1
31 NM-6060003-SE NUT FOR BRACKET NBFvhk M6 2@ T
32 400-36706 ADJUSTING SCREW ME®Z LFRU 1
33 WP-0621016-SD WASHER 6.2X13X1 FEE 6. 2 X 13 X1 1
34 229-44508 WIRE PRESSER A JAv—#Z A 2
35 SM-4040855-SP SCREW AU 1
36 SM-4040855-SP SCREW SV ALY T
37 SM-6051402-TP SCREW M5X0.8 L=14 TNATURIL b 1
38 400-86643 WIRE_HOLDER DAVv—#Z 1
39 400-50582 TENSION RELEASE SHAFT SAEDIRE 1
40 229-20300 THREAD RELEASE SUPPORTING PIN REDEBE 1
41 229-20409 THREAD RELEASE PIN SPRING RIEHEER T
42 236-26351 THREAD TENSION RELEASE WIRE REDHTAv— (1) 1
43 236-26807 TENSION RELEASE RETURN SPRING HAEEDIRE UIFT 1
44 NS-6620310-SP NUT 3/16-32 NEFv s 3/16-32 2
45 RE-0500000-K0 E-RING E felbodim 5 2
46 #01  400-56622 MINUTE LIFTING DEVICE ASM. WMERZ FTEEE T
47 236-11106 HAND LIFTER WX EFLUI— (1
48 236-10504 STOPPER BASE A bwik—& (1
49 236-10652 STOPPER SCREW ASM. A bw/—RU (8 (1
50 D5119-206-KOK SPACER AR—tf (2)
51 236-10702 STOPPER SCREW NUT ARVIT—RUCF vk [@D)
52 SL-6053592-TN BOLT EEENAIURID S (1)
53 R0O-0442401-00 RUBBER RING ouvyg 1
54 B3118-552-F00 TENSION RELEASING PIN HEEDE F 1
55 WP-0501016-SD WASHER 5X10.5X1 FEE 5 X 10. 5X1 1

NOTE(ERD)

#01...0PTIONAL PARTS

ATV avEm



S ENBI LR

B

5. FEED ADJUST MECHANISM COMPONENTS
=30)




REF.NO NOTE PART NO DESCRIPTION m A Qty
1 400-86735 ADJUSTING_LINK_ASM. EOREHU Vo (#8) 1
2 400-86695 FEED_ADJUSTING_LINK EOFEY > (1
3 400-86696 FEED_ADJUSTING_LINK_PIN FEEU oY (2)
4 SM-80506A2-TP SCREW M5 L=6 NEJFEILESRL M5 L =6 (2)
5 400-86608 ADJUSTING_LINK_FULCRUM_SHAFT g > 37 s 1
6 SM-80606A2-TP SCREW M6 L=6 NABJIEILESRU M6 L =6 T
7 400-86615 FEED_CHANGING_SHAFT_METAL_A EDOZEHE AL A 1
8 400-86704 FEED_CHANGING_SHAFT_ARM_ASM.  %0DOZ=igénm (48) 1
9 400-86705 FEED_CHANGING_SHAFT_ARM % D Z s (1

10 SM-6051602-TP SCREW M5X0.8 L=16 NEJURILE MB5EX 0. 8 L=16 (1)
1 229-10509 FEED ADJUSTING LINK PIN EDEBmUUIEY [@D)
12 400-86706 FEED_CHANGING_SPRING_PIN XD ZE (SR e (0
13 400-86616 FEED_CHANGING_SHAFT_METAL_B EOTHEN A 5L B 1
14 400-86614 FEED_CHANGING_SHAFT X D ZE i 1
15 400-86738 REVERSE_FEED_LEVER ED ) \— 1
16 236-13706 FEED LEVER SHAFT XD LJ\—8 1
17 400-86674 FEED_LEVER_ARM_ASM. xEOL\—B (18) 1
18 400-86675 FEED_LEVER_ARM ED L)k (1)
19 SM-6051602-TP SCREW M5X0.8 L=16 AR M5 X 0. 8 L=16 (1
20 400-86737 FEED ADJUSTING SPRING XD FEIE 1
21 400-86739 FEED LEVER SPRING EDD/\—FR T
22 400-86609 FEED_ADJUSTING_ROD EDOFEHOY R 1
23 236-30007 TUBE Fa—7 0.1
24 RE-0500000-K0 E-RING E Lt 5 1
25 236-12609 FEED CHANGING SHAFT OIL SEAL ZIREA A )L —)b 1
26 SM-80608A2-TP SCREW M6 L=8 NENNEEHRAC M6 L =8 2
27 229-52501 BACK LEVER STOPPER Iy U= k) — 1
28 SM-6051850-TP SCREW M5 L=18 TR M5 L=18 1
29 401-41842 FEED REGULATOR SCREW EOFEHRU 1
30 401-23098 FEED_REGULATOR_PIN_SPRING EDFEE > (E 1
31 401-41839 FEED_REGULATOR_PIN EOFBHE> 1
32 401-41840 REGULATOR STOPPER SPRING FEIR b ) —F 1
33 401-41838 FEED REGULATOR WASHER XD RS 1
34 401-41841 REGULATOR PIN DIAL REHE AL 1
35 $S-6121860-SP SCREW 3/16-28 L=18 ¥R 316—28 L=18 1
36 400-86617 FEED_LEVER_SHAFT_METAL EDUN\—8XZ]L T
37 400-86736 RUBBER PLUG XRENF vy T 1
38 SM-80606A2-TP SCREW M6 L=6 NAEJUIEILESRL M6 L =6 1
39 236-13409 FEED ADJUSTING PIN EDRmEY 1
40 400-95847 FEED REGULATOR ASM. XD () 1
41 SM-80606A2-TP SCREW M6 L=6 NEBJWNELEDRC M6 L =6 (@D
42 401-22891 FEED_REGULATOR *x b FAEnEE (1
43 R0O-0922702-00 RUBBER RING ouvy 1
44 401-41837 REGULATOR_PIN_STOPPER FAHE VA S w)— 1
45 400-86613 FEED_REGULATOR_STOPPER_PIN EDFESA v/ —E 2
46 400-06716 THREAD_TRIMMER_SHAFT XD TR 1
47 SM-80606A2-TP SCREW M6 L=6 NAEJIELESRL M6 L =6 1

_'|O_



6. HORIZONTAL FEED, VERTICAL FEED & HOOK DRIVING SHAFT COMPONENTS
KIED - ETED - EHREGR

_'|'|_



REF.NO NOTE  PARTNO DESCRIPTION B % Qty
1 400-37192 FEED ROCKER CAM ASM. KFEED AL () 1
2 236-16006 FEED ROCKER CAM KIFED L (1)
3 SS-8150822-TP SCREW 15/64-28 L=8 kL 15/64—28 L =8 (2)
4 400-37365 FEED ROCKER ROD ASM. KFEEOOY R () 1
5 400-26277 FEED ROCKER ROD KFEHOw R (1)
3 229-11101 WALKING FOOT PIN C KFEEDE~ C (D)
7 SS-6090620-TP SCREW Fhal (1)
8 400-61246 FEED ROCKER ARM ALL ASM. KL D B 1
9 400-58504 FEED ROCKER ARM ASM. K D BitE (1)

10 400-42079 FEED ROCKER ARM KIEED B (1)
T SS-6121610-SP SCREW 3/16-28 L=15.5 TRt 3/16—28 L=15. 5 (D)
12 $S-6090620-TP SCREW FRL (1)
13 229-11002 WALKING FOOT PIN B KEEDEY B (1)
14 236-16709 FEED ROCKER SHAFT METAL KFEDEAS ) 1
15 400-37005 ASSY_FEED_ROCKER_BASE_ARM KFEO AR (1) 1
16 400-26281 FEED ROCKER BASE ARM KFED & (D
17 SM-6051400-SP SCREW FRL (1)
18 WP-0480856-SP WASHER 4.8X8.4X0.8 FEE 4. 8X8.4X0.8 (1)
19 SM-4050855-SP SCREW TR M5 L =8 1
20 236-16204 FEED ROCKER CAM PLATE KEEDALE 1
21 SS-6090670-TP SCREW 9/64-40 L=6 FRAU 9 '64—-40 L =6 2
22 229-04155 MAIN SHAFT THRUST COLLAR ASM. FERSZNZ (18) 2
23 229-04106 MAIN SHAFT THRUST COLLAR TERSRNZ (1)
24 $5-8660610-TP SCREW 1/4-40 L=6 tHRL 1,/4-40 L =6 (2)
25 #01 B1613-012-100 FEED DOG | Ebg | 1
26 #02 236-14506 FEED DOG A ED® (A) 1
27 $S-4080620-TP SCREW 1/8-44 L=6 FRRL 1.,/8-44 L =6 2
28 #05 B4123-522-00A NEEDLE BEARING X2 Z—RLO—3> A 1
29 #05 B4123-522-00B NEEDLE ROLLAR X2 Z—RO-5 B 1
30 #05 B4123-522-00C NEEDLE ROLLAR XX Z—RjLO—3 C 1
31 400-26278 CONNECTING LINK A EETTT A 2
32 236-16402 CONNECTING LINK B EEUVD B 2
33 236-16600 FEED ROCKER SHAFT KX OB 1
34 400-86743 BEARING SUPPORT ASM. FMAPUVIZF () 1
35 $5-6110650-TP SCREW 11/64-40 L=5.5 ¥Rl 11/64—40 L=5.5 (2)
36 400-26282 FEED ROCKER BASE SHAFT KEEDEH T
37 400-00391 VERTICAL FEED CAM ASM. 5 EREOALE (1) 1
38 400-00392 VERTICAL FEED CAM 5 FFEDALS (1)
39 $5-8151150-TP SCREW 15/64-28 L=10.5 kL 15 764—28 L=10.5 (2)
40 400-53720 FEED DRIVING BASE ARM ASM. LFRXDbER (1) 1
47 400-26287 FEED DRIVING BASE ARM TREDER (D)
42 SM-4040655-SP SCREW M4 L=6 BN M4 L =6 (1)
43 400-26288 FEED DRIVING BASE SHAFT ERXOAH 1
44 400-86757 FEED DRIVING SHAFT XD 1
45 400-86690 FEED_DRIVING_BEARING_SUPPORT FRXOBEIRNT U IS 1
76 SS-8661012-TP SCREW EHRT Z
47 236-18101 FEED DRIVING CAM THRUST BUSH FMEDALRSAN T vya 2
48 #05 SB-3200006-0A BEARING B ME 1
49 #05 SB-3200006-0B BEARING [syslo) i 1
50 #05 SB-3200006-0C BEARING [aya)yekiik-] 1
51 SB-1170012-00 BEARING CAD DR T
52 236-18309 FEED DRIVING CAM PLATE FREDALE 1
53 $S-6090670-TP SCREW 9/64-40 L=6 FRU 9 64-40 L =6 2
54 236-20503 GEAR (LARGE) ke (K) 1
55 $5-8661012-TP SCREW EHRaL 2
56 236-20008 HOOK SHAFT =W T
57 236-20156 HOOK SHAFT METAL COMPL. FHEIXY)L (G 1
58 236-20206 OIL SEAL LA ALY —)b 2
59 229-16555 OIL SEAL SCREW ASM. TEFTLESHRAC (1) 1
60 229-16506 SET SCREW TEEIESHRU (1)
] 110-15906 OIL WICK TERILHRTES (D)
62 #05 236-20701 GEAR (SMALL)(A) ZkeE () A 1
63 #05 236-20800 GEAR (SMALL)(B) ZRegE (V) B 1
64 #05 236-20909 GEAR (SMALL)(C) R () C 1
65 #05 236-21006 GEAR (SMALL)(D) e () D 1
66 SS-8661012-TP SCREW EHRT 2
67 * D1837-555-BAA-A BOBBIN CASE ASM. REVT—Z 18 1
68 ¥ #03 111-41355 HOOK ASM. #mE M C 1
69 #04 110-38650 HOOK ASM. LENiE. | 1
70 400-86740 OIL SEAL KFED A AL —IL 1
71 400-30786 FEED BASE COMPL. EDA (EA) 1
72 % 229-64001 BOBBIN A REY A 1
73 400-86744 HOOK DRIVING SHAFT OIL SEAL 2EAAILY—) 1
74 236-20404 HOOK SHAFT REAR METAL BB DAYV 1
75 400-89607 INNER_HOOK_HOLDER hEHR 1
76 SM-4051055-SP SCREW [Z%N A1 1
77 400-86618 FEED_SHAFT_REAR_METAL KFED B A S )L 1
78 400-86741 OIL SEAL LETXO#RETE ALY —) 1
79 400-86742 OIL SEAL EREOMEA A LY=L 1
80 SB-1200018-00 BEARING [syslo) il 1
87 400-86730 UNDER_SPROCKET_ASM. TATOT v Nl 1
82 SM-80608A2-TP SCREW M6 L=8 AEJUTELEDRQL M6 L =8 (2)
83 RC-1200001-KP C-SHAPED SNAP RING C E i 1
84 #06 110-79506 FRONT SCREW TEELEHTAL 1
85 #06 RO-0360802-00 RUBBER RING ouvy 1
NOTE(*352) #01...FOR AABB,GG AA, BB, GGH

#02...FOR EE E

#03....FOR BB BB M

#04...FOR AAEE,GG AA EE, GGH

#05....SELECTIVE PARTS BRI

#06....0PTIONAL PARTS FTVavmeE

3
*ABOUT THE DESTINATION, THE SPREAD "HOW TO MAK|
AECOVTIE. BRED (\—YUXKTHBICKLT) =

_'|2_



7. THREAD TRIMMER COMPONENTS
AYIDRERR

_]3_



REF.NO NOTE  PARTNO DESCRIPTION B % Qty
1 400-50585 KNIFE UNIT XZAZw 1
2 % 110-40052 MOVING KNIFE ASM. X #A (1)
3 % 400-44189 THREAD_GUIDE_FOR_KNIFE A ZHEA (1)
4 229-47907 KNIFE MOUNTING BASE XZEMSFE (1)
5 110-40409 MOVING KNIFE HINGE SCREW AR BRU (1)
3 229-48202 FORKED BASE FOR KNIFE X% (D)
7 % D2406-555-DOH COUNTER KNIFE BEXAR (1)
8 SD-0460703-TP HINGE SCREW D=4.6 H=7 BRL D=4.6 H=7 (1)
9 $S-2060210-SP SCREW 3/32-56 L=2.3 XMl 3, 32-56 L=2.3 (1)

10 $S-4080620-TP SCREW 1/8-44 L=6 FRRU 1,/8-44 L =6 (2)
T SM-4041055-SP SCREW TRC M4 L=10 T
12 400-36998 ASSY_PICKER_ARM EwvAh—fH (8) 1
13 400-61215 PICKER ARM Evh—5 (1
14 % 400-36997 ASSY_PICKER Ewh—id (1)
15 $S-6090510-TP SCREW 9/64-40 L= 5.0 FRU 9/64-40 L =5 (2)
16 400-29398 PICKER SPRING EvA—@Ena 1
17 SD-0641456-TP SHOULDER SCREW D=6.35 H=14.5 Bl D=6. 35 H=14.5 1
18 400-86746 ASSY_THREAD_TRIM_SOLENOID ARUIDYL /AR (#8) 1
19 400-89263 THREAD TRIMMER SOLENOID RIbYL /AR (1)
20 110-43304 SOLENOID RUBBER VU/AR DA (1)
21 NS-6660410-SH NUT BT VR (D)
22 NS-6660430-SP NUT 1/4-40 AEFYN 1 74-40 (1)
23 HK-0346400-0B PIN CONTACT Evavso (2)
24 NM-6040000-SN NUT M4 AEFTYER M4 (2)
25 WP-0430800-SC WASHER M4 FERIER M 4 (2)
26 400-89672 SPRING RUDYD /A RREUFRA (D)
27 400-86727 SOLEOID INSTALLING BASE AUV L/ A RESTA (1
28 SM-6061002-TP SCREW M6 L=10 AETNRILE M6 L=10 2
29 400-86711 SORENOID_PIN Vi /AREY 1
30 $5-6110710-TP SCREW 11/64-40 L=6.5 ¥Rl 11,64—40 L=6.5 1
31 RE-0500000-KO E-RING EELDm 5 T
32 106-18304 WASHER VA RE VRS 2
33 400-86634 CLUTCH_PLATE I3 vFiR 1
34 400-86635 CLUTCH_SHAFT I3 FE 1
35 SM-8060812-TP SCREW M6 L=8 kL M6 L =8 1
36 400-86622 THREAD_TRIMMER_SHAFT RUIDE 1
37 312-56803 SPRING UMY V(E 1
38 WP-0841600-SD WASHER M8 EEER/IER, M 8 1
39 RE-0700000-KO E-RING 7 EFltoEwm 7 1
40 B1116-804-000 RUBBER WASHER RO ANy —FTLES 1
41 400-95843 ASSY CAM FOLLOWER ALGEET () 1
42 400-86624 CAM_FOLLOWER_ASM. NLRENITHE (1)
43 SM-80606A2-TP SCREW M6 L=6 ARETSSELEHRL MB L =6 (2)
44 400-86748 ROLLER SHAFT jmm: 1
45 400-15671 CAM_ROLLER HLO—5— 1
76 NM-6040001-SP NUT M4X0.7 ABFUR M4X0. 7 1@ 2
47 400-86623 STOPPER_SCREW Zhw)—RU 1
48 400-86636 CAM_FOLLOWER_STOPPER HALREIF R b w)l— 1
49 SM-6061010-TP SCREW M6 L=10 T MB L=10 2
50 400-95870 THREAD TRIMMER STOPPER ASM. HREID R ~w ) —48 1
57 B1116-210-D00 STOPPER RUBBER A~y=TJ4L T
52 SM-6040800-SP SCREW FRL 2
53 400-86747 THREAD TRIMMER CAM LlsPaIN 1
54 SM-80608A2-TP SCREW M6 L=8 AFTSELEHRL M6 L =8 2
55 400-86708 CONNECTING_ROD_ASM. AREIDERD Y R 1
56 400-86710 ROD_END OvFRIVR @)
57 NM-6050001-SC NUT M5 AEFYK MBXO0. 8 17 (2)
58 400-86709 CONNECTING_BAR R (1)
59 262-26209 SPRING RUbUVIRLER 1
60 400-86621 SPRING_RACK RO U O 1
] SM-4050655-SP SCREW M5 L=6 TNIRAC M5 L =6 T
62 400-86631 THREAD_TRIMMER_LINK_A AIbUYT A 1
63 400-86632 THREAD_TRIMMER_LINK_B #IbUVo B 1
64 400-86633 SHOULDER_SCREW RO UYIERQL 1
65 $S-7110740-TP SCREW 11/64-40 L=7 AFRC 11,/64-40 L=7 1
66 WP-0450801-SP WASHER T 1
67 SM-8061050-TP SCREW Ikl M6 L=10 1
68 SM-8061010-TP SCREW Ikt M6 L=10 1
69 SD-0640321-SP HINGE SCREW D= 6.35 H=3.2 Bl D=6. 35 H=3. 2 1
70 400-86628 MOVING_KNIFE_LINK EIXAUVY 1
71 SD-0640631-TP HINGE SCREW D=6.35 H=6.3 BRC D=6. 36 H=6. 3 T
72 400-86637 PICKER_LINK_ASM. Evh—Ur o 1
73 SD-0630275-SP HINGE SCREW D= 6.35 H= 2.7 Bl D=6. 35 H=2.7 1
74 229-50000 PICKER LINK PIN Evh—-UvoEy 1
75 NS-6150310-SP NUT 15/64-28 AEFvhk 15, 64-28 1
76 WP-0621016-SH WASHER RS T
77 SD-0500701-TP SHOULDER SCREW Bl D=5 H=7 2
78 NS-6110310-SP NUT 11/64-40 AAEFYE 11,/64-40 2
79 400-86712 CONNECTING ROD FELT RO RTTIb 2
80 400-90099 WASHER AU )% 1
87 WP-0621016-5D WASHER 6.2X13X1 FEEw 6. 2 X 13 X 1 7
82 400-95218 THREAD TRIMMER STOPPER SPRING RO~ w)(—F1a 1
83 400-95873 THREAD TRIMMER STOPPER BUSH ARy )—Tvya 1

_'|4_



_]5_

/
\
) M

@u@.v.émw [
<t o

V¥
o Y

—

e

< [ee]
DG R
@ag&w_lnwg

8. OIL LUBRICATION COMPONENTS
TEIMBELR



REF.NO NOTE PART NO DESCRIPTION @ A Qty
1 400-82059 GEAR BOX COVER ASM. FRyvIZE () 1
2 400-82060 GEAR BOX COVER FrRvoE (1
3 400-34246 OIL_SIGHT_WINDOW SHIRETR (1
4 RO-1952401-00 RUBBER RING ouvy ()
5 131-71004 DRAIN SCREW FEmta L (1
6 131-70105 RUBBER RING [ORIZ [@D)
7 236-29256 OIL WICK SUPPORT ASM. JHRX R (18 1
8 236-29207 OIL WICK SUPPORT AR A (1)
9 CQ-2500000-01 OIL WICK SR (0.25)

10 236-29306 PIPE STOPPER A JXA 1k A 3
1 236-29405 PIPE STOPPER B JXATIESD B g
12 400-37166 GEAR BOX PACKING FrRy IR 1
13 400-00344 LUBRICATING INLET CAP Lepi mESE AV 1
14 SQ-2050453-MZ CONNECTING SCREW JA TiEERU 2
15 400-86648 FLOATER_ASM. FEFH 1
16 RO-0681901-00 RUBBER RING ouYy T
17 236-30007 TUBE Fa—7J 0.57
18 236-30007 TUBE Fa—7 0.08
19 236-30007 TUBE Fa—7 0.11
20 CQ-2000000-01 OIL WICK SHIE 0.75
21 236-30106 TUBE B Fa1—7B 0.165
22 236-30106 TUBE B Fa—7B 0.2
23 400-75404 FACE FELT ASM. EBT7 U () 1
24 229-25101 OIL FELT PRESSER =R TV MRZ 1
25 R0O-0982401-00 RUBBER RING ouvy 1
26 RO-1721801-00 RUBBER RING [OIDZ% T
27 SL-6061292-TN SCREW EEBTENATURIL b 3
28 SL-6051492-TN BOLT BRI EIRATURIL b 9
29 SM-5040655-SN SCREW JNA > RRU 1
30 400-13595 OIL_EXIT_CAP BRFr v 1
31 400-98329 OIL_TANK TANTTT 1
32 400-86646 FLOATER_CASE_ASM. FEFU—RME 1
33 400-86647 FLOATER_CASE FEFT—R (1
34 236-30403 OIL FILTER FAIWT A IE— (0
35 236-30502 OIL FILTER STOPPER FAIWT 4 )LE—1ks (1)
36 236-28902 PLUNGER SPRING TS5UTv—F T
37 400-38328 PLUNGER SCREW TSI v—RU 1
38 400-37502 OIL ADJUSTING SCREW SHERERU 1
39 R0O-0371801-00 RUBBER RING ouvy 1
40 236-28803 PLUNGER T30 v— 1
41 400-86693 FROATER_CASE_GUIDE FEFT—AAAR 1
42 SL-6040892-TN BOLT EEMENAEIURIL ~ 1
43 SL-6051492-TN BOLT EEEENABIURIL ~ 1
44 R0O-0481901-00 RUBBER RING ovuvy 1
45 SM-4040601-SC SCREW M4X0.7 L=6 TR M4 X0. 7 L=6 1
46 400-82061 MAGNET HOLDER fcatiiibd T
47 B8228-125-000 OIL RESERVOIR MAGNET WA 2
48 400-86697 FLOATER_SIGHT_WINDOW_B FETFIEREB 1

_'|6_



AUTOMATIC REVERSE FEED COMPONENTS
BEREXD R

—

N e e e e e e - = =

_'|7_



REF.NO NOTE PART NO DESCRIPTION R Qty
1 400-86750 REVERSE FEED SOLENOID ASM. EEDY LU /AR (8 1
2 HK-0346400-0B PIN CONTACT Eyavso s (2)
3 400-86753 REVERSE FEED SOLENOID PLUNGER  ##D YL /A RISV I v— (1
4 RE-1200000-K0 E-RING 12 E Lo 12 (1
5 D2468-555-B00 RUBBER PLUNGER A TN (0
6 WP-1602616-SZ WASHER 16X24X2.6 TEE 16X24X2. 6 [@D)
7 WP-0550800-SP WASHER 5.5X10X0.8 EEE 5. 5X 10XO0. 8 3
8 SM-4051055-SP SCREW AR 3
9 WP-0551016-SH WASHER 5.5X13X1 FEE 5. 5 X 13X 1 1

10 NM-6050001-SP NUT M5 EFvhs MBEX0. 8 11 2
1 WS-0610002-KN SPRING WASHER 6.1X12.2X1.5 FREE M6 T
12 400-95844 REVERSE FEED ARM ASM. WERDB (#8) 1
13 400-86698 REVERSE_FEED_ARM WEDY L /A R (1
14 SM-6051602-TP SCREW M5X0.8 L=16 AEJURILE M5 X0, 8 L=16 (1)
15 236-31757 REVERSE FEED SWITCH ASM. WED XA wF (1) 1
16 236-32102 REVERSE FEED SWITCH BASE GUIDE %D XA wF B HA R M
17 236-32359 REVERSE FEED CORD ASM. WEHI—R A () (1)
18 EA-9500B01-00 CABLE BAND =S JAWAN (0
19 SS-7110740-TP SCREW 11/64-40 L=7 AFRL 11./64-40 L =7 (1
20 236-31708 REVERSE FEED SWITCH COVER PED XA W F ) — (1)
21 236-31807 REVERSE FEED SWITCH SHAFT EED AA Y T8 [@D)
22 236-31906 REVERSE FEED SWITCH SUPPORT WD A VTF5Z (1
23 236-32003 REVERSE FEED SWITCH BASE WED A VFE (0
24 SM-4051055-SP SCREW AN AlY 1
25 #01  236-32656 OPTION SWITCH ASM. FTVavRAwF (1) 1
26 236-32102 REVERSE FEED SWITCH BASE GUIDE %D XA vFBHA R [@D)
27 236-32250 REVERSE FEED CORD ASM. WEOI—R (#8) (1)
28 EA-9500B01-00 CABLE BAND ES YA (0
29 SS-7110740-TP SCREW 11/64-40 L=7 NFERQL 11./64-40 L =7 (1
30 236-31708 REVERSE FEED SWITCH COVER WEDZA vFH)— (0
31 236-31807 REVERSE FEED SWITCH SHAFT WED XA T8 [@D)
32 236-31906 REVERSE FEED SWITCH SUPPORT WED ZA Y FEZ (0
33 236-32607 OPTION SWITCH BASE FTVavRAvFH (0
34 400-86655 REVERSE_FEED_CONNECTION_LINK WEDY L /A RUYD 1
35 400-86699 REVERSE_FEED_LINK_PIN WEHUV oY 1
36 SM-8480652-TP SCREW EHRAC M6 X0. 76 L =6 T
37 400-86759 BACK_SOLENOID_PLUNGER_PIN WEDY L /A RTZVIv—E 1
NOTE(;F5C) #01...0PTIONAL PARTS FTV3avEEm

_'|8_



10. WIPER COMPONENTS (FOR DDL-9000B-**-WB)
JA4)\—BH% (DDL —9000 B —*x*x—WB F)

1 400-86676 WIPER ASM. D4 )8— () 1
2 400-77853 WIPER BASE ASM. DA )—& () (1)
3 400-86723 WIPER LINK B JA4)\=U>o B (1)
4 400-86724 WIPER SHAFT ASM. DA )(—#h (#) (1)
5 400-95175 WIPER_SOLENOID_ASM. A=V /A Rl (1)
3 400-89264 WIPER SOLENOID TJAIN—IU /AR (@)
7 HK-0346400-0B PIN CONTACT Evave o~ (2)
8 HW-5000700-00 2-CORE CABTYRE CORD 2iFvrIYA4vI—R (1.3)
9 229-56106 WIPER LINK A DA)=UVT A (1)
10 229-56205 WIPER HINGE SCREW COLLAR DA —EBRUHS— (1)
T 229-56304 WIPER SPRING TA =31 (&)
12 229-56809 WIPER COLLAR DA )—=Hh5— (1)
13 229-56908 WIPER LINK B HINGE SCREW DA4)—=U>o B BRU (1)
14 229-57005 WIPER DA ){— (1)
15 229-57203 WIPER LINK COLLAR DAN=U2VIH5— (1)
16 400-77852 WIPER SOLENOID SHAFT PEIACVIVEEN " (1)
17 400-86678 WIPER_SW_RUBBER DAI){—SWFrwvT (1)
18 229-55900 WIPER RUBBER A DA )—=0L A (1)
19 400-86717 FELT_B JI)LhB (1)
20 229-56007 WIPER RUBBER B D4 )\—3JL B (1)
21 NS-6090310-SP NUT 9/64-40 ANETYR 9, 64-40 (@)
22 NS-6110310-SP NUT 11/64-40 NFvhk 11,/64-40 (1)
23 RC-0370411-KP RETAINING RING C FE 1L & (1)
24 RE-0500000-K0 E-RING E it 5 (1)
25 SD-0650321-TP HINGE SCREW D=6.5 H=3.2 Bl D=6.5 H=3. 2 (1)
26 SL-4030631-SC SCREW M3X6 BENEENIRE M3 L =6 ()
27 SL-4030641-SE SCREW Pt ERU (3)
28 $S-6090540-SP SCREW 9/64-40 L=5.0 TRAL 9,64-40 L =5 (1)
29 400-77851 WIPER SOLENOID SHAFT GUIDE DAN—=V U /A R#pHA R (1)
30 $S-4110615-SP SCREW 11/64-40 L=6 HAMAL 11/64—40 L =6 (2)
31 400-86680 WIPER_STOPPER_RUBBER_HOLDER DA N—=A K~y /\—=JLEFR (1)
32 400-86679 WIPER_STOPPER_RUBBER DA I=Z hw)(—=dL (1)
33 WP-0661016-SP WASHER R (1)
34 WP-0651001-SC WASHER TR (1)
35 400-86716 FELT_A JI)UNA (1)
36 229-55504 WIPER COVER TAT—HI— (@)
37 SM-4051055-SP SCREW BARRAL 1

_]9_



11. THREAD STAND COMPONENTS
RIUFRERR

REF.NO NOTE PART NO DESCRIPTION B FA Qty
1 401-08401 THREAD_STAND_A RIEEE A 1
2 400-85786 SPOOL REST ARM (LOWER) R (F) ()
3 400-85787 SPOOL REST ARM (UPPER) RIBE (L) (1
4 400-85788 SPOOL REST AREZM (2)
5 400-85789 SPOOL REST CUSHION REZSMI v 3y (2)
6 400-85790 SPOOL PIN REZE (2)
7 400-85791 SPOOL RETAINER AERNLED (2)
8 400-85794 THREAD GUIDE $oE (2)
9 400-85795 THREAD GUIDE BUSHING HREIvya (2)

10 400-96326 SPOOL REST ARM LOWER SCREW AR (F) 1E$HRU (1)
K NM-6050001-SE NUT M5 BFvER M5B [¥2)
12 400-96327 SPOOL REST ARM UPPER SCREW AR (B) 1E$HRU (1
13 NM-6050001-SE NUT M5 BFvYhs M5 (2)
14 WS-0510002-KN SPRING WASHER M5 [FREE M5 (2)
15 WP-0531001-SC WASHER M5 TREEHHER M5 (2)
16 401-08402 THRED_STAND_B R =B B T

17 400-85784 SPOOL REST ROD LOWER AR (F) (1
18 400-85785 SPOOL REST ROD UPPER iz (L) ()
19 400-85792 SPOOL REST ROD JOINT SRAIEEIRTF (1)
20 400-85793 SPOOL REST ROD RUBBER CAP ARIEREF vV T ()
21 400-96325 SPOOL REST ROD NUT RUBLET Y [@D)
22 WP-1612616-SE WASHER 16X30X2.6 TRES (2)
23 400-85796 SPOOL REST ROD RUBBER CUSHION A 37#:B51R /A (2)
24 SM-4051405-SE SCREW M5 L=14 BTN M5 L=14 (2)
25 NM-6050001-SE NUT M5 NEBFYh~ M5B (2)

_20_



12. UNDER COVER COMPONENTS
78—\ -Bafk

1 #01 400-89665 UNDER COVER AH ASM. FH—=HI— AH (ff) 1
2 #02 400-62321 UNDER COVER A ASM. FF—HI— A 1
3 #01 400-89671 UNDER COVER BH ASM. 7V —HI\—BH () (1)
4 #02 400-62323 UNDER COVER B ASM. FH—hI\— B #l (1)
5 236-39008 UNDER COVER =) — (1)
3 01 229-32008 RUBBER CUSHION XA I (2)
7 #02 B1116-210-D00 FRAME SUPPORT RUBBER FEELSaZamN (2)
8 B1116-210-D00 FRAME SUPPORT RUBBER FEE L amN (2)
9 236-39156 BRACKET ASM. R I ElEskE (1) (1)
10 236-39107 BRACKET R (Vi (1)
T NM-6060001-SE NUT M6 NEFYE M6 11’ (2)
12 SM-8063012-TR SCREW M6 L=30 1EHRAL (2)
13 236-39206 CONNECTING ROT & _E(F 7Tk (1)
14 236-39305 KNEE PRESS ROD R T #ih (1)
15 236-39404 SHAFT R (I Eh (1)
16 236-39503 SPRING [ ARGCER TR A (1)
17 236-39602 CONNECTING ROD B FEEOy R (1)
18 WP-0650876-SD WASHER 6.5X13X0.8 FEEE 6. 5X 13X 0. 8 (2)
19 229-32453 BRACKET ASM. RS THEBMERA (0 (R (1)
20 229-32404 BRACKET PR THEBIERASS (5 5 (1)
21 SM-9062053-SR SCREW M6 [=20 NAERUE 2)
22 NS-6150310-SP NUT 15/64-28 Fv N 15,/64-28 (2)
23 RE-1000000-K0 E-RING 10 E FEiE®#E 10 (2)
24 RE-1000000-K0 E-RING 10 E it 10 (1)
25 SD-0720331-SP HINGE SCREW D=7.24 H=3.3 Bl D=7. 24 H=3. 3 (2)
26 SM-9061853-SR SCREW M6 [=17.5 NAERIU K (&)
27 SM-9061853-SR SCREW M6 L=17.5 TNAERIL b (1)
28 229-34251 KNEE PAD PLATE ASM. BRYTHR (FR) 1
29 229-34202 KNEE PAD PLATE B THR (1)
30 229-34301 KNEE PAD PLATE SUPPORT Y TR R (1)
31 229-34400 KNEE PAD PLATE RUBBER [FEYE TN [§9)
32 229-34509 KNEE PAD PLATE COVER R THRAIN— (1)
33 229-34608 KNEE PAD UPRIGHT SHAFT [N e (1)
34 SM-9061203-SE SCREW M6 L=12 ANAERILE M6 L=12 (1)
NOTE(F&C) #01...FOR DDL-9000B-SH

#02...EXCEPT DDL-S000B-SH

_2'|_

DDL -9000B—-SHHMA
H 7

DDL —9000B -8 FR <



13. ACCESSORIE PART COMPONENTS

TEmRER
1~4 14
J‘ ____________ -] r—- - - - - = J‘ 777777 1
5 |
I | \ | 16 19 I
| | | | 21~27
|
I 9 | |
| o [ I _ - _
| | | | r T
1 10— [ | : | : :
| | |
| | I 17 18 15 | I I
e [ 12.13 L |
| | |
| | EER I
| T—ree—m ——1 =6 o =& | |
| | !
| gﬂE}—1 1 | L - L——— -
| I 28
Lo _
aJUCE0
- N
Q
) 29
30
33 32
20
REF.NO NOTE PART NO DESCRIPTION wm # Qty
1 #02 400-89663 ACCESSORIE BAG ASM. Em/ v (1) 1
2 #01 400-91140 ACCESSORIE BAG AK ASM. MEm/\v o AK () 1
3 #04 400-99736 ACCESSORIE BAG ASM. 2 HEm/ v (#) 2 1
4 #05 400-99737 ACCESSORIE BAG AK ASM. 2 fTEm/\vJ AK (@) 2 1
5 229-32800 ACCESSORIE BAG AN (1)
6 #06 229-33204 SCREW DRIVER (SMALL) NEZIACRaD) &N
7 225-02504 THREAD GUIDE BAR HEANE (1)
8 236-39701 KNEE LIFTER PRESSER ROD B (T Uk (1)
9 EA-9500B01-00 CABLE BAND ESCIAWAN (1)
10 400-55591 HEXAGONAL WRENCH KYE JFVAEZJ( 3 mm (1)
EK] #06 229-33105 SCREW DRIVER (MIDDLE) RS54 /N— (F) (@)
12 #02 229-31604 FRAME SUPPORT BAR EE X X (1)
13 #01 400-24081 HEAD SUPPORT ROD TBEPSE X (D
14 229-58052 RUBBER HINGE ASM. SN—kY (@) 1
15 229-26505 WASHER BRIy a (2)
16 229-26000 RUBBER CUSHION JLETVIRE )
17 229-58003 FRAME BUBBER CUSHION B X K (2)
18 229-26208 NAIL dAE Y IEET5E] (8)
19 229-26356 HINGE COMPL. EvIREE (2)
20 B9121-012-0A0 OILER ASM. Sz U 1
21 #03 MDB-100B1100 NEEDLE DBX1 #11 gF DBX 1 #1711 T
22 #03 MDB-100B0900 NEEDLE DBX1 #9 & DBX 1 #9 1
23 #03 MDB-100B2100 NEEDLE DBX1 #21 & DBX 1 #21 1
24 #03 MDB-100B1400 NEEDLE DBX1 #14 & DBX 1 #14 1
25 #03 MC-2005013-00 NEEDLE 134 NM130 & 134 130 1
26 #03 MC-2005006-50 NEEDLE 134 NM65 i YaxXvY 134 NM6B5 T
27 #03 MC-2005007-50 NEEDLE 134 NM75 & vaxXwy 134 NM75 1
28 * 401-35803 HEAD COVER BEES AN — 1
29 #06 400-89323 DDL-9000B SETUP DOCUMENT DDL —9000 B By h7yv7FRY—h 1
30 #03 CM-6001002-01 WEEE INFORMATION SHEET WEEE AVI#X—=Y3Y I—h 1
31 #03 B97117-012-000 BOBBIN REY T
32 * $#03 229-64001 BOBBIN A RE>Y A 1
33 * $#06 401-02087 JUKI_MACHINE_OIL_7 JUK | Y VF A7 1
NOTE(*C ) #01...TYPE AK AK fHhk
#OE....EXCEPT TYPE AK AK kRS
#03...VARIOUS NOS.FOR DESTINATIONS  fHaj(c K2
#O4....FOR CHINA (EXCEPT TYPE AK) EGF (A K EERIFEBR <)
#05...FOR CHINA (TYPE AK) diE@F (AK 1)
#08....EXCEPT CHINA FEBFERRL

- P2 -



14. EXCLUSIVE PARTS DDL-9000B DS
DDL —9000 B DS ZH&m

-

T

1 400-86605 NEEDLE_BAR_LOWER_METAL_MD SHERXY)IL_MD 1
2 SM-4050501-SC SCREW M5X0.8 L=5 BN M5 X0. 8 L=5 1
3 400-37146 FLOATER SIGHT WINDOW D FEFETRERD 1
4 #02 400-86604 NEEDLE_BAR_D_(B) &% D (B) 1
5 #05 400-86602 NEEDLE_BAR_D_(A) #ED (A) 1
6 400-89274 HOOK_SHAFT_FRONT_BEARING_COMPL. EEEIN U VT (Ba) T
7 $S-6110420-TP SCREW 11/64-40 L=4.8 FRU 11/64-40 L=4.8 (2)
8 % #02 228-90404 RP HOOK C RPZ C 1
9 * #03 228-90206 RP HOOK RP % 1
10 * #01 228-90305 RP HOOK S RP%S 1
T %  * 229-64001 BOBBIN REY A T
12 % 228-96252 BOBBIN CASE ASM. REYT—Z (#8) 1
13 400-50586 KNIFE UNIT D AZX1Zwhk D 1
14 ¥ 228-95908 COUNTER KNIFE BEXRZ (1)
15 $S-2060210-SP SCREW 3/32-56 L=2.3 Mkl 3,/32-56 L =2. 3 (1)
16 SS-4080620-TP SCREW 1/8-44 L=6 BNRU 1,/8-44 [ =6 2)
17 % 110-40052 MOVING KNIFE ASM. EAME (1)
18 400-50588 THREAD GUIDE FOR KNIFE D AZREAN D (1)
19 229-47907 KNIFE MOUNTING BASE X BT E (1)
20 110-40409 MOVING KNIFE HINGE SCREW EA XL (1)
21 228-96005 FORKED BASE FOR KNIFE X" (&N}
22 SD-0460703-TP HINGE SCREW D=4.6 H=7 BRL D=4.6 H=7 (1)
23 #04 400-06323 JUKI GREASE A TUBE Ja—FIJU—A A Fa—7 1
24 400-50581 JOINT_CABLE_ASM. chikr—J)LUAE 1
NOTE(*aS) ....FOR DDL-9000B-DS AA DDL —-900

...FOR DDL-9000B-DS BB
...FOR DDL-9000B-DS EE.GG

S AAH
DD S BBH
DD S EE,
....FOR OPTIONAL PARTS %’8" EDZ:N
0

GGH
AA, EE. GGHA

0
T0 E OF THIS PARTS LIST" PLEASE SEE.
AEBICOVTIE. BEED (I—YUX MCHBICKLT) Z8RUTTEL.

....FOR DDL-9000B-DS AAEE.GG

o O oo

_23_



15. EXCLUSIVE PARTS DDL-9000B MS,MA
DDL —9000B MS, MA EHE@m

(@]
—22 .23
Y
I
I
|
|
|
I
25 :
|
|
|
I
|
|
[
REF.NO NOTE PART NO
1 #05 110-01906 THROAT PLATE K R K 1
2 #03 111-62104 SPRING R A 1
3 % #07 MDB-100B1100 NEEDLE DBX1 #11 & DBX 1 #1171 1
4 #05 D1613-155-W00 FEED DOG W XD W 1
5 #06 D1524-555-DBB PRESSER FOOT ASM. GHRZ (48) 1
6 * #08 MDB-100B0900 NEEDLE DBX1 #9 iF DBX 1 #9 T
7 % #04 MC-2005006-50 NEEDLE 134 NM65 & YaxXwwy 134 NM6B5 1
8 #03 401-41843 REGULATOR PIN DIAL 4 YA VIL4 1
9 #03 400-37439 THREAD TAKE UP COMP. A X (EE) A 1
10 #03 400-37479 THREAD TENSION DISK ASM. A ST HD) A 1
11 236-26005 THREAD TENSION NUT RETFF Y (@)
12 B3132-552-000 THREAD TENSION DISK PRESSER SRIEF AR (1)
13 B3126-012-000 THREAD TENSION DISK REATFm (2)
14 400-24845 TENSION POST SOCKET ASM. SRIEFES (8 (1)
15 B3115-552-000 TENSION POST RIFFHE (1)
16 B3120-125-000 ROTATING STOPPER el 7 MOERIEH [N
17 D3129-555-D00 THREAD TENSION SPRING Fic:[Exe (1)
18 % D3128-555-D00 TAKE-UP SPRING SRELD F1 (1)
19 $S-8090670-SP SCREW 9/64-40 L=5.5 IE$HRlb 9,64—-40 L =5.5 (1)
20 400-86605 NEEDLE_BAR_LOWER_METAL_MD FHETRAS)L_ MD 1
21 SM-4050501-SC SCREW M5X0.8 =5 BTNIVAC M5 X0. 8 L=56 T
22 #09 400-86604 NEEDLE_BAR_D_(B) &% D (B) 1
23 #10 400-86602 NEEDLE_BAR_D_(A) %D (A) 1
24 #03 400-00264 BOBBIN CASE ASM. REVT—X (#) 1
25 #01 400-06323 JUKI GREASE A TUBE JUK | JU—ZX A Fa—7 1
26 236-29306 PIPE STOPPER A JXATIED A 1
27 400-42086 CAP L 1
28 #02 D1837-555-BAA-A BOBBIN CASE ASM. RE>T—Z# 1
29 236-30007 TUBE Fa—7J 0.07
NOTE(F3E) #01...0PTIONAL PARTS Z 73V
#02...FOR DDL-9000B-MS DDL —9000B —MS [
#03...FOR DDL-9000B-MA DDL —-9000B—-MAH
#04...FOR DDL-9000B-MA BB DDL —9000B—-MA BBH
...FOR DDL-9000B-MA EE DDL -9000B—-MA EEH
FOR DDL-9000B-MA AA BB.EE DDL —9000B-MA AA, BB, EEH
OR DDL-9000B-MA GG DDL —9000B—-MA GGH
OR DDL-9000B-MA AAEE DDL —9000B-MA AA, EEH
OR DDL-9000B-MS MA,BB DDL -9000B—-MS MA, BBH
#10...FOR DDL-9000B-MS MA AA.EE.GG DDL —9000B—-MS MA, AA, EE, GGH
*ABOUT THE DESTINATION, THE SPREAD "HOW TO MAKE USE OF THIS PARTS LIST" PLEASE SEE.
A (COWVTIE, FRED UN\—YUX RSFAICKRULT) Z8RULTHIEL,

_24_



16. EXCLUSIVE PARTS DDL-9000B SH

DDL —9000 B SHEHREHSm

_25_



REF.NO NOTE PART NO DESCRIPTION m & Qty

1 #01 400-89605 THROAT_PLATE_J g J 1
2 401-07708 NEEDLE_BAR_METAL_LOWER_H FHETAYIL_H 1
3 400-61767 NEEDLE BAR H % H 1
4 % #03 MDB-100B2100 NEEDLE DBX1 #21 % DBX 1 #21 1
5 B9117-012-000 BOBBIN REY 1
6 B1505-552-000-A PRESSER SPRING A I
7 #o1 D1524-555-EBL PRESSER FOOT ASM. TERZ S E— RIE) 1
8 400-64839 PRESSER FOOT ASM. BHEEZ (M) B50— RaE 1
9 400-89610 INNER_HOOK_HOLDER_H IR H 1
10 110-92251 LUBRICATING BOBBIN ASM. HEmEAE 1
11 400-55604 THREAD TAKE UP COMP. H KiEa H T
12 400-50587 KNIFE UNIT H XZAZwhk H 1
13 110-95502 KNIFE MOUNT BASE AZWSIFE (1)
14 % 400-44190 THREAD_GUIDE_FOR_KNIFE H AZAREAN H (1)
15 114-09257 MOVING KNIFE J ASM. XX J () (1)
16 400-09894 FORKED BASE FOR KNIFE X% M
17 % 400-50589 FIX KNIFE H BEXZ H (1)
18 SD-0460703-TP HINGE SCREW D=4.6 H=7 BRU D=4. 6 H=7 (1)
19 SD-0500131-TP HINGE SCREW D=5 H=1.25 BRU D=5 H=1.25 (1)
20 $S-2060210-SP SCREW 3/32-56 L=2.3 MRk 3./32-56 L =2. 3 (1)
21 SS-4080620-TP SCREW 1/8-44 L=6 FRXRU 1./8—-44 L =6 [
22 ¥ 400-00264 BOBBIN CASE ASM. ME> T —2 4 1
23 400-37313 THREAD TENSION DISK ASM. H REF () H 1
24 236-26005 THREAD TENSION NUT KRAFF Vb (1)
25 B3115-552-000 TENSION POST AT (1)
26 B3120-125-000 ROTATING STOPPER I FIIOERIESD M
27 B3126-012-000 THREAD TENSION DISK AREEFI (2)
28 B3128-012-000 TAKE-UP SPRING HED (R (1)
29 B3132-552-000 THREAD TENSION DISK PRESSER AREFIRR (1)
30 400-24845 TENSION POST SOCKET ASM. REFEE () (1)
31 B3114-232-000 THREAD TENSION SPRING FEFER M
32 $S-8090670-SP SCREW 9/64-40 L=5.5 IEHRL 9./64-40 L =5.5 (1)
33 #04 J1063-000-000 WRENCH A RIS 1
34 400-24124 NEEDLE BAR THREAD GUIDE FHEERENT 1
35 236-19059 VERTICAL FEED CAM H ASM. FRXOAL () H 1
36 236-19000 VERTICAL FEED CAM H TEDAL H [0}
37 $S-8151150-TP SCREW 15/64-28 L=10.5 IEH»RL 15/64-28 L=10.5 (2)
38 400-55058 ASSY COUNTER WEIGHT H #oE (1) H 1
39 400-53411 COUNTER WEIGHT H #eE H (1)
40 400-04171 COUNTER_WEIGHT_SCREW 1EHRU (1)
41 SM-8081652-TP SCREW M8 L=16 EHRC M8 L =16 M
42 SM-80606A2-TP SCREW M6 L=6 NAJUTEEHRL M6 L =6 (2)
43 #04 400-69369 VERTICAL FEED CAM ASM. 2.0 EFEDbAL2. O 1
44 400-69370 VERTICAL FEED CAM 2.0 EFxbhHL2. O (1)
45 $S-8151150-TP SCREW 15/64-28 L=10.5 IR 15,/64—28 L =10.5 (2)
46 400-63697 ARM THREAD GUIDE A H TP—LAEN A H T
47 #02 110-62601 FEED DOG %D 1
48 #02 110-62007 THROAT PLATE A iR A 1
49 #01 114-03003 FEED J b J 1
NOTE(*ED) #01...FOR AABB,EE AA, BB, EEHA
#02...FOR GG GG A
#03...FOR AAGG,EE AA, GG, EEHA
#04...0PTIONAL PARTS FTTV 3 vEm

*ABOUT THE DESTINATION, THE SPREAD "HOW TO MAKE USE OF THIS PARTS LIST" PLEASE SEE.
FEICOVTF. BREED (UI—YUXRZHAICKRLT) Z8RULTTFEL,

_26_



17. TABLE & STAND COMPONENTS
ISRk

_27_



REF.NO NOTE PART NO DESCRIPTION @ B Qty
1 236-42259 TABLE ASM. =) (18) 1
2 236-42200 TABLE F—2 ()
3 110-75900 RUBBER SPACER FEE IS AL (2)
4 110-75801 RUBBER SPACER YN (2)
5 B8210-012-000 CUSHION SET NAIL £ (20=1) (4)
6 B8210-012-000 CUSHION SET NAIL T (20=1) (€3]
7 D8226-555-E00 FRAME RUBBER CUSHION A FEERT w3 VR (2)
8 #01  111-57567 T LEG JUNCTION T BiMES 1
9 #02  GPK-700010A0 3-JOINT PEDAL 70 3EXRYILE70 (SC —1YU—=X) 1

10 #02  111-57559 T-STAND ASM. TH (#8) 1
1 111-55769 SMALL CASTINGS BOX B ASM. T—JJUINGAIU B 1
12 111-56007 CASE AN (0
13 111-55801 CASE MAGNET PN TR (1
14 111-55751 CASE ASM. B JAN B (1) (1
15 SK-3382001-SC WOOD SCREW D=3.8 L=20 AR D=3. 8 L=20 (4)
16 111-55157 DRAWER ASM. SIERUME 1
17 111-55108 DRAWER SIEHL (1
18 111-55207 DRAWER SUPPORT SlEHULZA (2)
19 SK-3311600-SE WOOD SCREW D=3.1 L=16 AR D=3. 1 L=16 (6)
20 #02  GPK-710010A0 2-PEDAL ASM. 71 2ERYILE7 1 (SC —1YU—=X) 1
21 D8204-555-D00 DRAWER STOPPER SIEEUARY— I
22 SK-3513200-SC WOOD SCREW D=5.1 L=32 AARL D=5.1 L=32 4
23 #03  111-59456 CASTER ASM. Fv 25— 1
24 SM-9086523-SE HEXAGONAL BOLT AR~ (2)
25 111-59407 CASTER FR5— (4)
26 111-59506 STRUT AUXILIARY PLATE T IEREnR ()
27 WS-0861410-KR SPRING WASHER 8.6X15X1.4 FEE 8. 6X 15X 1. 4 (2)
28 WP-0871602-SE WASHER 8.7X18X1.6 TEE 8. 7X 18X 1.6 (2)
NOTE( 52 ) #01...FOR JT-D950 JT—D950H
#02...FOR JT-D95A.-D95B JT—-D95A, —D95BHMA
#03...0PTIONAL PARTS FTV3avEEm

_28_



18. SPECIAL ORDER PART
RRIE Eb R

1 400-65571 ELECTRIC FAN HOOK COOLING DEVICE &7 7 V& BHEE 1

2 400-44065 FAN_RELAY CABLE Ty s — R (1)
3 400-64805 FAN FILTER TPV TAII— (1)
4 400-64806 FAN COOLING COVER AHT 7V AN—T 7 (1)
5 400-65564 FAN MOTOR ASSY Ty UE—58 (1)
6 SK-3415001-SE SCREW D=4.1 =50 FARC D=4. 1 L=50 )
7 MAO-11532000 CORD STAPLE I—RIF v I (3)
8 400-65572 HOOK COOLING DEVICE INSTRUCTION  EBE7 T 7 > &4 I BEUREHAE (1)

_29_



19. LIST FOR INFORMATION OF CHANGE
ZBEHRI AN

As to the place changed, refer to the corresponding Rev.No

When previous parts (Obsoleted part)and new parts (Added parts)are
not interchangeable with each other:

In this case,even obsoleted parts(D.)can be ordered with the
obsoleted part number, so select the parts with changed dates and
place your orders.

FEEME, F4Rev. No. RECBRILE N,

PoOTRENEVEROREE, JKINcaETd, JEXTEET,
40089326

No.1532-[03]+++Rev.No.

*A:Added parts®Em%R/D: Obsoleted partsHRHBE/E:ErratumiE

( [Rev.[PageRef. Parts No. Rev.[PagelRef. Parts No. )
* |No. E |No. o & * [|No. B |No. i &

D| 02 12| 72|400-91141 A 03 12| 72]229-64001

D | 02 22| 28[400-70090 A ] 03 22| 28|401-35803

D | 02 22| 32[400-91141 A ] 03 22| 32[229-64001

D | 02 22| 33[229-33006

D] 02 22| 34| MDF-RX1600C0

D | 02 22| 35| MML-007600CA A O03 22| 33|401-02087

D | 02 23] 11]400-91141 Al o03 23 11/1229-64001

_80_



NUMERICAL INDEX OF PARTS

=51

PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
R 5 NO B B NO SR B NO e B NO
B1109-012-10B 2 85 | MC-2005007-50 22 27 | SD-0500701-TP 14 77 | SM-80606A2-TP 14 43
B1109-552-000 2 92 | MC-2005013-00 22 25 | SD-0630275-SP 14 73 | SM-80606A2-TP 26 42
B1116-210-D00 14 51 | MDB-100B0900 22 22 | SD-0640321-SP 14 69 | SM-80608A2-TP 2 46
B1116-210-D00 21 7 | MDB-100B0900 24 6 | SD-0640631-TP 14 71 | SM-80608A2-TP 2 67
B1116-210-D00 21 8 | MDB-100B1100 6 34 | SD-0641456-TP 14 17 | SM-80608A2-TP 2 70
B1116-804-000 14 40 | MDB-100B1100 22 21 | SD-0650321-TP 19 25 | SM-80608A2-TP 6 11
B1505-552-000-A 26 6 | MDB-100B1100 24 3| SD-0720331-SP 21 25 | SM-80608A2-TP 6 14
B1521-555-000 8 23 | MDB-100B1400 6 36 | SK-3311600-SE 28 19 | SM-80608A2-TP 6 17
B1524-012-0BA 8 26 | MDB-100B1400 22 24 | SK-3382001-SC 28 15 | SM-80608A2-TP 6 23
B1613-012-100 12 25 | MDB-100B2100 22 23 | SK-3415001-SE 29 6 | SM-80608A2-TP 6 39
B3114-232-000 26 31 | MDB-100B2100 26 4| SK-3513200-SC 28 22 | SM-80608A2-TP 10 26
B3115-552-000 24 15 SL-4030631-SC 19 26 | SM-80608A2-TP 12 82
B3115-552-000 26 25 [ NM-6040000-SN 14 24 | SL-4030641-SE 19 27 | SM-80608A2-TP 14 54
B3118-552-F00 8 54 | NM-6040001-SP 2 42 | SL-6040892-TN 16 42 | SM-8060812-TP 14 35
B3120-125-000 24 16 [ NM-6040001-SP 14 46 | SL-6051492-TN 16 28 | SM-8061010-TP 14 68
B3120-125-000 26 26 | NM-6050001-SC 14 57 | SL-6051492-TN 16 43 | SM-8061050-TP 14 67
B3126-012-000 24 13 | NM-6050001-SE 20 11| SL-6052592-TN 6 49 | SM-8063012-TR 21 12
B3126-012-000 26 27 | NM-6050001-SE 20 13 | SL-6053592-TN 8 52 | SM-8081652-TP 6 5
B3128-012-000 26 28 | NM-6050001-SE 20 25 | SL-6061292-TN 16 27 | SM-8081652-TP 26 41
B3132-552-000 24 12 [ NM-6050001-SP 18 10 | SM-0050801-SC 4 31| SM-8480652-TP 18 36
B3132-552-000 26 29 [ NM-6060001-SE 21 11| SM-0050801-SC 4 32 | SM-9061203-SE 21 34
B4123-522-00A 12 28 [ NM-6060003-SE 8 31 | SM-2040750-TP 2 28 | SM-9061853-SR 21 26
B4123-522-00B 12 29 [ NS-6090310-SP 19 21 | SM-2040955-TP 2 27 | SM-9061853-SR 21 27
B4123-522-00C 12 30 | NS-6110310-SP 14 78 | SM-4021201-SC 2 79 | SM-9062053-SR 21 21
B8210-012-000 28 5| NS-6110310-SP 19 22 | SM-4040601-SC 16 45 | SM-9086523-SE 28 24
B8210-012-000 28 6 | NS-6150310-SP 14 75 | SM-4040655-SP 2 36 | SQ-2050453-MZ 16 14
B8228-125-000 16 47 | NS-6150310-SP 21 22 | SM-4040655-SP 12 42 | SS-2060210-SP 14 9
B9117-012-000 22 31| NS-6620310-SP 8 44 | SM-4040855-SP 2 22 | SS-2060210-SP 23 15
B9117-012-000 26 5| NS-6660410-SH 14 21| SM-4040855-SP 8 35 | SS-2060210-SP 26 20
B9121-012-0A0 22 20 | NS-6660430-SP 14 22 | SM-4040855-SP 8 36 | SS-4080620-TP 12 27
SM-4041055-SP 14 11| SS-4080620-TP 14 10
CM-3002000-01 2 23 | RC-0370411-KP 19 23 | SM-4050501-SC 23 2 | S$S-4080620-TP 23 16
CM-3002000-03 2 25 | RC-0560711-KP 4 18 | SM-4050501-SC 24 21| S$S-4080620-TP 26 21
CM-3013000-01 2 29 | RC-1200001-KP 12 83 | SM-4050655-SP 2 80 | SS-4110615-SP 19 30
CM-6001001-01 2 87 | RE-0400000-KO 4 19 | SM-4050655-SP 14 61 | SS-6060210-SP 2 18
CM-6001002-01 22 30 | RE-0500000-KO 8 10 | SM-4050855-SP 2 9| S$S-6090510-TP 14 15
CM-6006001-01 2 88 | RE-0500000-KO 8 11| SM-4050855-SP 2 19 | SS8-6090540-SP 19 28
CQ-2000000-01 16 20 | RE-0500000-K0 8 28 | SM-4050855-SP 12 19 | SS-6090620-TP 12 7
CQ-2500000-01 16 9 | RE-0500000-KO 8 45 | SM-4051055-SP 2 5| S$S-6090620-TP 12 12
CS-1000881-TP 6 47 | RE-0500000-K0 10 24 | SM-4051055-SP 2 31| SS-6090670-TP 6 31
RE-0500000-K0 14 31| SM-4051055-SP 2 89 | SS-6090670-TP 12 21
D1524-555-DBB 24 5| RE-0500000-KO0 19 24 | SM-4051055-SP 4 33 | SS-6090670-TP 12 53
D1524-555-EBL 26 7 | RE-0600000-KO 6 55 | SM-4051055-SP 12 76 | SS-6110420-TP 23 7
D1613-155-W00 24 4 | RE-0700000-KO 14 39 | SM-4051055-SP 18 8| SS-6110610-TP 2 59
D1837-555-BAA-A 12 67 | RE-1000000-K0 21 23 | SM-4051055-SP 18 24 | SS-6110650-TP 12 35
D1837-555-BAA-A 24 28 | RE-1000000-K0 21 24 | SM-4051055-SP 19 37 | SS-6110710-TP 14 30
D2406-555-DOH 14 7 | RE-1200000-KO0 18 4 | SM-4051255-SP 2 32 | SS-6121610-SP 12 1
D2468-555-B00 18 5| RO-0360802-00 12 85 | SM-4051405-SE 20 24 | SS-6121860-SP 10 35
D3128-555-D00 24 18 [ RO-0371801-00 8 25 | SM-5040655-SN 2 68 | SS-7080510-TP 6 57
D3129-555-D00 24 17 | RO-0371801-00 16 39 | SM-5040655-SN 4 20 | SS-7091110-TP 8 27
D5119-206-KOK 8 50 | RO-0442401-00 8 53 | SM-5040655-SN 16 29 | SS-7110740-TP 14 65
D8204-555-D00 28 21 [ RO-0481901-00 16 44 | SM-6040602-TP 8 9 | SS-7110740-TP 18 19
D8226-555-E00 28 7 | RO-0681901-00 16 16 | SM-6040800-SP 14 52 | SS-7110740-TP 18 29
RO-0801502-00 2 83 | SM-6051400-SP 8 4| S$S-8090670-SP 2 58
EA-9500B01-00 2 10 | RO-0922702-00 10 43 | SM-6051400-SP 12 17 | SS-8090670-SP 24 19
EA-9500B01-00 2 78 | RO-0982401-00 16 25 | SM-6051402-TP 8 37 | SS-8090670-SP 26 32
EA-9500B01-00 6 50 | RO-1721801-00 16 26 | SM-6051602-TP 10 10 | SS-8150822-TP 12 3
EA-9500B01-00 18 18 [ RO-1952401-00 16 4| SM-6051602-TP 10 19 | SS-8151150-TP 12 39
EA-9500B01-00 18 28 SM-6051602-TP 18 14 | SS-8151150-TP 26 37
EA-9500B01-00 22 9 | SB-1170012-00 12 51| SM-6051850-TP 10 28 | SS-8151150-TP 26 45
SB-1200018-00 12 80 | SM-6052502-TP 2 26 | SS-8660610-TP 12 24
GPK-700010A0 28 9 [ SB-1200027-00 6 8 | SM-6061002-TP 2 7| SS-8661012-TP 12 46
GPK-710010A0 28 20 | SB-1200027-00 6 21| SM-6061002-TP 14 28 | SS-8661012-TP 12 55
SB-3070002-0A 6 42 | SM-6061010-TP 14 49 | SS-8661012-TP 12 66

HK-0346400-0B 14 23 | SB-3070002-0B 6 43 | SM-6061202-TP 2 35
HK-0346400-0B 18 2| SB-3070002-0C 6 44 | SM-8040802-TP 4 21| TA-0850604-RO 6 40
HK-0346400-0B 19 7 | SB-3070002-0D 6 45 | SM-8050412-TP 6 48 | TA-0850604-R0 6 54
HW-5000700-00 19 8 | SB-3070002-00 6 41| SM-8050502-TP 4 22 | TA-1250406-RO 2 39
SB-3200006-0A 12 48 | SM-80506A2-TP 10 4 | TA-1250406-R0 2 40
J1063-000-000 26 33 | SB-3200006-0B 12 49 | SM-8051610-SP 6 20 | TA-1250406-RO 2 43
SB-3200006-0C 12 50 | SM-80606A2-TP 6 6 | TA-1470704-RO 2 41

MAO-11532000 29 7 | SD-0460703-TP 14 8 | SM-80606A2-TP 10 6
MC-2005006-50 22 26 | SD-0460703-TP 23 22 | SM-80606A2-TP 10 38 | WP-0430800-SC 14 25
MC-2005006-50 24 7 | SD-0460703-TP 26 18 | SM-80606A2-TP 10 41 | WP-0450801-SP 14 66
MC-2005007-50 6 35 | SD-0500131-TP 26 19 | SM-80606A2-TP 10 47 | WP-0450826-SC 4 23

_8'|_




NUMERICAL INDEX OF PARTS

5|
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
RE B NO e B NO RE B NO e B NO
WP-0480856-SP 12 18 | 229-02704 2 15 | 229-64001 22 32 | 236-32359 18 17
WP-0501016-SD 2 95 | 229-02753 2 13 | 229-64001 23 11 | 236-32607 18 33
WP-0501016-SD 8 55 | 229-04106 12 23 | 236-00505 2 4| 236-32656 18 25
WP-0531001-SC 20 15 | 229-04155 12 22 | 236-01305 2 84 | 236-38109 2 73
WP-0550800-SP 2 90 | 229-06309 6 56 | 236-05207 6 10 | 236-38208 2 74
WP-0550800-SP 18 7 | 229-06408 6 30 | 236-08003 6 25 | 236-38307 2 75
WP-0551016-SH 18 9 | 229-06457 6 29 | 236-09001 8 1| 236-38406 2 76
WP-0621016-SD 2 93 | 229-07406 8 15 | 236-09308 8 12 | 236-39008 21 5
WP-0621016-SD 2 94 | 229-07802 8 22 | 236-09357 8 5| 236-39107 21 10
WP-0621016-SD 8 33 | 229-08008 8 8 | 236-09456 8 6 | 236-39156 21 9
WP-0621016-SD 14 81| 229-08552 8 24 | 236-09605 8 7| 236-39206 21 13
WP-0621016-SH 14 76 | 229-08909 8 29 | 236-09704 8 14 | 236-39305 21 14
WP-0650876-SD 21 18 | 229-10509 10 11| 236-10207 8 16 | 236-39404 21 15
WP-0651001-SC 19 34 | 229-11002 12 13 | 236-10306 8 17 | 236-39503 21 16
WP-0661016-SP 19 33| 229-11101 12 6 | 236-10504 8 48 | 236-39602 21 17
WP-0841600-SD 14 38 | 229-16506 12 60 | 236-10652 8 49 | 236-39701 22 8
WP-0871602-SE 28 28 | 229-16555 12 59 | 236-10702 8 51| 236-40006 2 47
WP-1602616-SZ 18 6 | 229-20300 8 40 | 236-11106 8 47 | 236-42200 28 2
WP-1612616-SE 20 22 | 229-20409 8 41 | 236-12609 10 25 | 236-42259 28 1
WS-0510002-KN 20 14 | 229-20607 2 60 | 236-13409 10 39 | 262-26209 14 59
WS-0610002-KN 18 11| 229-21209 2 51 | 236-13706 10 16 | 262-60109 4 2
WS-0861410-KR 28 27 | 229-21308 4 25 | 236-14506 12 26 | 262-60208 4 3
229-21407 2 52 | 236-16006 12 2| 262-60307 4 4
106-18304 14 32 | 229-21407 4 27 | 236-16204 12 20 | 262-60406 4 5
110-01906 24 1| 229-21506 2 53 | 236-16402 12 32 | 262-60505 4 6
110-15906 12 61| 229-21506 4 28 | 236-16600 12 33 | 262-60604 4 7
110-28008 2 86 | 229-21605 2 54 | 236-16709 12 14 | 262-60802 4 8
110-38650 12 69 | 229-21704 2 55 | 236-18101 12 47 | 262-61008 4 9
110-40052 14 2| 229-21704 4 29 | 236-18309 12 52 | 262-61206 4 10
110-40052 23 17 | 229-21803 2 56 | 236-19000 26 36 | 262-61305 4 1"
110-40409 14 5| 229-25101 16 24 | 236-19059 26 35 | 262-61503 4 12
110-40409 23 20 | 229-26000 22 16 | 236-20008 12 56 | 262-61602 4 13
110-43304 14 20 | 229-26208 22 18 | 236-20156 12 57 | 262-61701 4 14
110-62007 26 48 | 229-26356 22 19 | 236-20206 12 58
110-62601 26 47 | 229-26505 22 15 | 236-20404 12 74 | 312-56803 14 37
110-75801 28 4 | 229-31604 22 12 | 236-20503 12 54
110-75900 28 3| 229-32008 21 6 | 236-20701 12 62 | 400-00264 24 24
110-79506 12 84 | 229-32404 21 20 | 236-20800 12 63 | 400-00264 26 22
110-92251 26 10 | 229-32453 21 19 | 236-20909 12 64 | 400-00344 16 13
110-95502 26 13 | 229-32800 22 5| 236-21006 12 65 | 400-00391 12 37
111-41355 12 68 | 229-33105 22 11 | 236-26005 2 50 [ 400-00392 12 38
111-55108 28 17 | 229-33204 22 6 | 236-26005 24 11| 400-04171 6 4
111-565157 28 16 | 229-34202 21 29 | 236-26005 26 24 | 400-04171 26 40
111-55207 28 18 | 229-34251 21 28 | 236-26104 2 69 [ 400-06323 23 23
111-55751 28 14 | 229-34301 21 30 | 236-26203 6 33 | 400-06323 24 25
111-55769 28 11 | 229-34400 21 31 | 236-26351 8 42 | 400-06716 10 46
111-55801 28 13 | 229-34509 21 32 | 236-26807 8 43 | 400-09894 26 16
111-56007 28 12 | 229-34608 21 33 | 236-28803 16 40 | 400-11144 4 15
111-57559 28 10 | 229-44508 2 21 | 236-28902 16 36 | 400-13595 16 30
111-57567 28 8 | 229-44508 8 34 | 236-29207 16 8 | 400-14837 4 16
111-59407 28 25 | 229-45414 2 62 | 236-29256 16 7 | 400-15671 14 45
111-59456 28 23 | 229-45604 2 63 | 236-29306 16 10 | 400-20454 6 18
111-59506 28 26 | 229-45703 2 65 | 236-29306 24 26 | 400-20455 6 19
111-62104 24 2 | 229-45802 2 66 | 236-29405 16 11 | 400-23021 4 1
114-03003 26 49 | 229-47907 14 4 | 236-29900 2 82 | 400-23022 4 17
114-09257 26 15 | 229-47907 23 19 | 236-30007 10 23 | 400-24081 22 13
131-70105 16 6 | 229-48202 14 6 | 236-30007 16 17 | 400-24124 26 34
131-71004 16 5| 229-50000 14 74 | 236-30007 16 18 | 400-24845 24 14
229-51552 2 8 | 236-30007 16 19 | 400-24845 26 30
225-02504 22 7 | 229-52501 10 27 | 236-30007 24 29 | 400-25729 6 3
228-86907 6 27 | 229-55504 19 36 | 236-30106 16 21 | 400-26277 12 5
228-87004 6 28 | 229-55900 19 18 | 236-30106 16 22 | 400-26278 12 31
228-90206 23 9 | 229-56007 19 20 | 236-30403 16 34 | 400-26281 12 16
228-90305 23 10 | 229-56106 19 9 | 236-30502 16 35 | 400-26282 12 36
228-90404 23 8 | 229-56205 19 10 | 236-31708 18 20 | 400-26287 12 41
228-91204 6 53 | 229-56304 19 11| 236-31708 18 30 | 400-26288 12 43
228-95908 23 14 | 229-56809 19 12 | 236-31757 18 15 | 400-29398 14 16
228-96005 23 21 | 229-56908 19 13 | 236-31807 18 21 | 400-30786 12 71
228-96252 23 12 | 229-57005 19 14 | 236-31807 18 31 | 400-32269 6 46
229-01201 2 14 | 229-57203 19 15 | 236-31906 18 22 | 400-34246 16 3
229-01250 2 12 | 229-58003 22 17 | 236-31906 18 32 | 400-35589 2 37
229-01300 2 16 | 229-58052 22 14 | 236-32003 18 23 | 400-36706 8 32
229-01300 2 17 | 229-63409 2 64 | 236-32102 18 16 | 400-36997 14 14
229-01805 2 81 | 229-63458 2 61 | 236-32102 18 26 | 400-36998 14 12
229-02506 2 30 | 229-64001 12 72 | 236-32250 18 27 | 400-37003 6 2




NUMERICAL INDEX OF PARTS

=51
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
R 5 NO B B NO R B NO e B NO

400-37005 12 15 | 400-85790 20 6 | 400-86731 6 24
400-37006 6 16 | 400-85791 20 7 | 400-86732 2 33
400-37007 6 15 | 400-85792 20 19| 400-86733 6 7
400-37008 4 30 | 400-85793 20 20 | 400-86735 10 1
400-37141 8 19 | 400-85794 20 8 | 400-86736 10 37
400-37144 8 20 | 400-85795 20 9 | 400-86737 10 20
400-37146 23 3| 400-85796 20 23 | 400-86738 10 15
400-37158 2 1| 400-86597 6 1| 400-86739 10 21
400-37166 16 12 | 400-86602 23 5| 400-86740 12 70
400-37192 12 1| 400-86602 24 23 | 400-86741 12 78
400-37313 26 23 | 400-86604 23 4| 400-86742 12 79
400-37359 8 18 | 400-86604 24 22 | 400-86743 12 34
400-37365 12 4| 400-86605 23 1| 400-86744 12 73
400-37370 6 37 | 400-86605 24 20 | 400-86746 14 18
400-37439 24 9| 400-86606 8 2| 400-86747 14 53
400-37479 24 10 | 400-86607 8 3| 400-86748 14 44
400-37488 2 48 | 400-86608 10 5| 400-86750 18 1
400-37502 16 38 | 400-86609 10 22 | 400-86753 18 3
400-38328 16 37 | 400-86613 10 45 | 400-86757 12 44
400-41161 2 2| 400-86614 10 14 | 400-86759 18 37
400-42079 12 10 | 400-86615 10 7 | 400-86760 8 13
400-42086 24 27 | 400-86616 10 13 | 400-88958 4 24
400-44065 29 2| 400-86617 10 36 | 400-88959 4 26
400-44189 14 3| 400-86618 12 77 | 400-89196 6 58
400-44190 26 14 | 400-86621 14 60 | 400-89263 14 19
400-44857 6 9| 400-86622 14 36 | 400-89264 19 6
400-50581 23 24 | 400-86623 14 47 | 400-89274 23 6
400-50582 8 39 | 400-86624 14 42 | 400-89323 22 29
400-50583 8 21| 400-86628 14 70 | 400-89605 26 1
400-50585 14 1| 400-86631 14 62 | 400-89607 12 75
400-50586 23 13 | 400-86632 14 63 | 400-89610 26 9
400-50587 26 12 | 400-86633 14 64 | 400-89663 22 1
400-50588 23 18 | 400-86634 14 33 | 400-89665 21 1
400-50589 26 17 | 400-86635 14 34 | 400-89671 21 3
400-51473 6 12 | 400-86636 14 48 | 400-89672 14 26
400-51474 6 13 | 400-86637 14 72 | 400-90058 6 32
400-52819 2 3| 400-86639 2 49 | 400-90099 14 80
400-52933 2 45 | 400-86640 2 57 | 400-90527 6 38
400-53411 26 39 | 400-86643 8 38 | 400-90528 6 52
400-53720 12 40 | 400-86646 16 32 | 400-90529 6 51
400-55058 26 38 | 400-86647 16 33 | 400-91140 22 2
400-55591 22 10 | 400-86648 16 15| 400-91397 2 91
400-55604 26 11 | 400-86655 18 34 | 400-91461 2 38
400-56622 8 46 | 400-86659 2 71 | 400-94561 2 1
400-58504 12 9 | 400-86660 2 72 | 400-95175 19 5
400-61215 14 13 | 400-86674 10 17 | 400-95218 14 82
400-61246 12 8 | 400-86675 10 18 | 400-95843 14 LY
400-61767 26 3| 400-86676 19 1| 400-95844 18 12
400-62321 21 2| 400-86678 19 17 | 400-95847 10 40
400-62323 21 4| 400-86679 19 32 | 400-95870 14 50
400-63697 26 46 | 400-86680 19 31| 400-95873 14 83
400-64805 29 3| 400-86690 12 45 | 400-96325 20 21
400-64806 29 4| 400-86693 16 41 | 400-96326 20 10
400-64839 26 8 | 400-86695 10 2 | 400-96327 20 12
400-65564 29 5| 400-86696 10 3| 400-98329 16 31
400-65571 29 1] 400-86697 16 48 | 400-98386 2 7
400-65572 29 8 | 400-86698 18 13 | 400-99736 22 3
400-69097 2 24 | 400-86699 18 35 | 400-99737 22 4
400-69110 2 20 | 400-86704 10 8 | 401-02087 22 33
400-69369 26 43 | 400-86705 10 9| 401-07708 6 26
400-69370 26 44 | 400-86706 10 12| 401-07708 26 2
400-75404 16 23 | 400-86708 14 55 | 401-08401 20 1
400-77851 19 29 | 400-86709 14 58 | 401-08402 20 16
400-77852 19 16 | 400-86710 14 56 | 401-14043 2 44
400-77853 19 2 | 400-86711 14 29 | 401-22891 10 42
400-82059 16 1| 400-86712 14 79 | 401-23098 10 30
400-82060 16 2| 400-86713 2 6| 401-35803 22 28
400-82061 16 46 | 400-86714 2 34| 401-41837 10 44
400-82078 8 30 | 400-86716 19 35 | 401-41838 10 33
400-85784 20 17 | 400-86717 19 19| 401-41839 10 31
400-85785 20 18 | 400-86723 19 3| 401-41840 10 32
400-85786 20 2| 400-86724 19 4| 401-41841 10 34
400-85787 20 3| 400-86727 14 27 | 401-41842 10 29
400-85788 20 4| 400-86729 6 22 | 401-41843 24 8
400-85789 20 5| 400-86730 12 81

_83_



